SPARE PART CATALOGUE | TSBC 110 TSC 125

ENGINE
ENGINE TSB 110 and TSC 125 POS. PART NO ERP CODE ENGLISH NAME QTY
A | 3631 | | TSB 110 Engine Complete Assembly |
A- As'lsembly A | 3632 | | TSc 125 Engine Complete Assembly |
' TSB-C 110
1] | FH 110cc semi auto engine [ 1
TS-C 125
1 FH 125cc kick start engine 1
For all models
1-1 Manifolds paper pad 1
1-2 M6*20 Hexagonal flange bolts 2
1-3 1.004.0020 56-2 Manifolds 1
1-10 1.001.0110 Gear lever 1
1-12 1.061.0030 420*14T*®17 Engine small teeth 1
CARBURETOR POS. PART NO ERP CODE ENGLISH NAME QTY
A | 3633 | | TSB 110 PZ-20 Complete Assembly |
A - Assembly A | 3634 | | TSC 125 Mikuni VM22 Complete Assembly|
r . TSB-C 110
2 3172 ‘ 1.016.0070‘ PZ-20 Carburator | 1
R PaiinY TS-C 125
R ‘ 2 | 3109 ‘ 1.016.0170‘ Mikuni VM-22 Carburator ‘ 1
‘\\ For all models

;‘ 1-4 M6*25 Hexagonal flange bolts 2
‘,‘l 1-5 Manifolds paper pad 1
(\ 1-6 Manifolds bakelite mat 1
AN 3-1 1.030.0040 38-57 mm Hose Clamp 1

14 1516




AIR FILTER POS. PART NO ERP CODE ENGLISH NAME QTY
A | 3715 | | 35mm Air Filter Complete Assembly |
A - Assembly A | 3638 | | 38mm_Air Filter Complete Assembly |
= TSB-C 110
3 [ 3173 [1.027.0011] 35 mm Air Filter [ 1
3-2 3-1 3 TsC1%
! ' | 3 | 3110 [1.027.0041] 38 mm Air Filter [ 1
For all models
3-1 1.030.0040 38-57 mm Hose Clamp 1
3-2 Mesh
STATOR COVER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3626 Engine Cover Complete Assembly
1-7 M6*35 Hexagonal flange bolts 2
A - Assembly 18 1.137.0072| The left side of the engine 110CC cover | 1
T X 1-9 M6*28 Hexagonal flange bolts 1
POS. PART NO ERP CODE ENGLISH NAME QTY
1-11 3715 [1.002.0040 Kick Start Lever 1
MUFFLER STANDARD POS. PART NO ERP CODE ENGLISH NAME QTY
A 3627 Muffler Standard Complete Assembly
A - Assemny 1 7.140.0010| M6 All-metal hexagonal f!ange lock nuts 2
; I 2 3356 [1.087.0010 110CC Exhaust pipe seal 1
3 3348 |[1.086.0200 Header Pipe 1
3-1 1.081.0040 Anti-hot film 1
3-2 7.060.0020 [ M6*10 Hexagon socket head cap screws 2
6 3-3 7.220.0010 ®6 Spring washers 2
L 3-4 7.210.0040 D6*P12 Flat Washers 2
o\ ‘ 3-1 4 3245_|1.085.0100 Muffler 1
N ) | 4-1 1.089.0010 Exhaust buckle 1
| | [ 5 7.070.0170 [ M8*30 Hexagon socket head cap screws 1
5 4-1 4 |3 ‘ |2 6 7.220.0020 ®8 Spring washers 1
©—33—0 | 7 'l‘ ¢
0—3-4—o 1
1-32-1




PIPE BOMB MUFFLER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3005 Pipe bomb muffler Complete Assembly
1 7.140.0010 M6 Hexagonal Locknut 2
A - Assembly 2 3356 | 1.087.0010 Exhaust Pipe Gasket 1
- 1 3 3355 [1.086.0230 Exhaust Pipe 1
4 1.081.0040 Heat Resistant Film 1
a1 7.060.0020 M6 x 10M Hexagon Socket Head Cap 2
Screws
0—8 4-2 7.220.0010 ®6 mm Spring Washer 2
0o—9 4-3 7.210.0040 ®6 x P12 mm Flat Washer 2
1—7 5 1.087.0045 Exhaust Pipe Seal 1
— 6 3354 |[1.085.0210 Muffler 1
‘l-“)m 7 7.010.0150] M8 x 30M Hexagonal Flange Bolt 1
= | ‘ : 8 7.210.0090 D8 x 22 mm Flat Washer 1
65 10 3 9 7.220.0020 ®8 mm Spring Washer 1
10 1.089.0040 Clamp 1
TRIPLE CLAMP SYSTEM
BAR / FORK CLAMPS POS. PART NO ERP CODE ENGLISH NAME QTY
A 3628 Fork Clamps Complete Assembly
A- As'lsembly 1 7.210.0270 $23*$35 Flat Washers 2
! 2 3482 [7.220.0050 »22 Spring washers 2
3 3343 |[7.260.0020 Plating a large cap 1
4 4.080.0101 AF6 Upper cover 1
5 AF6 Under pressure 4
6 4.060.0080 AF6 ®45 On board 4
7 3480 |[7.170.0030 M8 Hexagon flange face slip nut 1
8 3241 |[7.070.0240 | M8*110 Hexagon socket head cap screws 1
9 3481 |[7.270.0030 $52 Shaped nuts 1
10 3344 |[4.100.0020 Direction axis 228mm 1
11 3482 [4.070.0080 AF6 ®48 Under board 1
12 7.350.0050 $23*$44(320-23) Taper bearings 1
13 3065 [7.350.0040 $22*D44(320-22) Taper bearings 1
FRAME SYSTEM
FRAME POS. PART NO ERP CODE ENGLISH NAME QTY
1 3121 |3.500.1085 Frame 1
FRAME ASSEMBLY PARTS POS. PART NO ERP CODE ENGLISH NAME QTY
A 3629 Frame Parts Complete Assembly
2 3.730.0021 CRF110 Plastic parts support 1
3 7.140.0010( M6 All-metal hexagonal flange lock nuts 2
4 7.210.0070 P6*P18*1.5 Flat Washers 2




5 7.010.0030 M6*20 Hexagonal flange bolts 4
6 6.250.0020 CRF110 Plastic parts plug 4
A- Assembly 7 3.730.0022 CRF110 Plastic parts support 1
L 1 10 7.070.0140 [M8*16 Hexagon socket head cap screws 6
D 21 13 3.530.0040 PH10D Hanging tablets 1
27 14 7.210.0080 ®8*®16Flat Washers 4
A e -
1 B m al D) w—299 15 7.220.0020 ®8 Spring washers 4
O® O 0—23 16 3.720.0030 CRF110 Fender plate 1
5— 8 —
20 | 24 17 7.010.0010 M6*12 Hexagonal flange bolts 2
6 7 1525
14 N 20 1.017.0080 PH10L(CRF110) Oil tank fixing piece 1
g : 21 7.010.0020 M6*16 Hexagonal flange bolts 2
1617 1510 13
| | ‘ 22 7.140.0020 M8 All-metal hexagonal flange lock nuts 2
0@
8 é A —26 23 7.210.0080 ®8*®16 Flat Washers 2
0Qen w Q
00« Yy 24 7.220.0020 8 Spring washers 2
00Q«n
25 7.010.0290 M8*115 Hexagonal flange bolts 1
26 7.010.0270 M8*105 Hexagonal flange bolts 1
FOOTPEG MOUNT ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
3630 Foot Peg Complete Assembly
8 7.070.0150 | M8*20 Hexagon socket head cap screws 4
A - Assembly - -
! 9 3.560.0020 3 No. 03A black feet fixed piece 1
T 1
BASH PLATE POS. PART NO ERP CODE ENGLISH NAME QTY
A 3171 Bash Plate Complete Assembly
5 7.010.0030 M6*20 Hexagonal flange bolts 4
10 7.070.0140| M8*16 Hexagon socket head cap screws 6
11 3.540.0120 bashplate 1
A - Assembly
1

) 10




FRAME SPARE PARTS

BRAKE PEDAL POS. PART NO ERP CODE ENGLISH NAME QTY
A 3249 Brake Pedal Complete Assembly
A - Assembly 1 4.260.0090 CRZ Foot brake bar 1
. 2 7.210.0230 »15*®28*2 Flat Washers 2
3 7.230.0040 ®2.5*30 Open pin 1
4 4.270.0010 Foot brake spring 1
5 7.070.0170 [ M8*30 Hexagon socket head cap screws 1
6 7.180.0040 M8 Hex nuts 1
FOOTPEG POS. PART NO ERP CODE ENGLISH NAME QTY
A 3636 SDG Pedal Complete Assembly
7 3.570.0071 SDG Pedal 1
8 3.590.0020 SDG Pedal torsion spring 1
A - Assembly "
; L 9 7.210.0080 »8*®16 Flat Washers 5
7 1 0 10 7.230.0030 ®2.5*16 Open pin 3
| | 11 7.240.0020 ®8*40 Cylindrical pin 2
12 3.570.0072 SDG Pedal 1
SN
| 12
| @%
11 ©
|
9
STAND POS. PART NO ERP CODE ENGLISH NAME QTY
A 3251 220mm Stand Complete Assembly
13 3.610.0051 220mm Side support 1
14 7.210.0180 P12*®24*1.5 Flat Washers 1
A - Assembly 15 7.030.0010|  M10%25 Outer hexagonal step bolts 1
: 16 3.620.0010 90mm Side support spring 1

& —15
14—29
16—
g £




8 —0amr——(0—4

3—O®@0® ©00—1

CHAIN ROLLER ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3566 Chain Roller Complete Assembly
9 7.210.0080 »8*®16 Flat Washers 5
A- Aslsembw 10 7.230.0030 ®2.5*16 Open pin 3
’ ' 17 2.060.0010 Tensioner 1
@ 18 7.390.0010 Fully enclosed bearings 2
l | | |
10 17 18 9
SUBFRAME POS. PART NO ERP CODE ENGLISH NAME QTY
A 3567 Subframe Complete Assembly
A - Assembly
: \ 12 7.070.0195 Hexagon socket head cap screws 2
18 3.700.0112 tail frame 1
19 7.070.0170 Hexagon socket head cap screws 2
REAR SUBFRAME POS. PART NO ERP CODE ENGLISH NAME QTY
A 3568 Rear Subframe Complete Assembly
A- As’sembly 20 3.330.0070| tail lamp bracket is fitted with a spacer 4
21 3021 |3.640.0012 bracket 1
24 7.010.0140 Hexagonal flange bolts 4
SWINGARM SYSTEM
SWINGARM ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A- Assembly A 3623 Swingarm Complete Assembly
: 1 y 1 3529 [7.390.0090 Fully sealed bearing 2
3 3.330.0250 D12 x ®22 x 19 mm Bearing Spacer 2
4 3.130.0180| ®12x 210 x M12 x 1.25 Flat Fork Shaft 1
8 7.140.0030 M12 x 1.25M Hexagonal Locknut 1




SWINGARM POS. PART NO ERP CODE ENGLISH NAME QTY
2 3513 |3.510.0341 Swing Arm 1
A 7 °% e
SR |
S =t B0
e g E
/ = S
\ —
= ,—/\
— L= ‘ —
CHAIN SLIDER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3570 Chain Slider Complete Assembly
A - Assembly —
‘ I 5 3034 |3.350.0010 Chain Slider 1
6 3361 |3.350.0060 Sheathed Gasket 2
7 7.090.0040 M6 x 16M Cross Head Recessed 4
Countersunk Screw
CHAIN ADJUSTER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3645 Chain Adjuster Complete Assembly
A - Assembly
L ; 10 3201 |3.690.0090 ®15*31 Iron tablets 2
% 11 7.020.0080 M8*60 Hexagon head bolts 2
l 12 7.180.0040 M8 Hex nuts 2
CHAIN GUIDE POS. PART NO ERP CODE ENGLISH NAME QTY
A - Assembly A 3646 Chain Guide Complete Assembly
' 9 3035 |2.100.0060 chain guide 1
9 1 6 8 9-1 2.080.0010 chain guide spacer 2
= ©
9-2 2.090.0010 Hexagon flange bolt 2

9
9-2—




SUSPENSION SYSTEM

FORK ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3641 Fork Complete Assembly
1 3353 [3.270.0410( 650mm*45*48 Front shock 15mm (Right) 1
11 3.270.0410| 650mm*45*48 Front shock 15mm (Left) | 1
A - Assembly 6 7.100.0100 B*14 Cross recessed pan head tapping scref 2
; L 7 3.290.0030 Pre-shock protection sheet (Right) 1
71 3.290.0030 Pre-shock protection sheet (Left) 1
8 7.210.0040 »6*D12 Flat Washers 2
9 7.110.0020 M5*10 Crossed round head screws 6
FORK GUARD POS. PART NO ERP CODE ENGLISH NAME QTY
A 3642 Fork Guard Complete Assembly
7.100.0100 [Cross recessed pan head tapping screws (| 2
A- As?embly 7 3.290.0030 Fork Guard (right) 1
' ' 71 3.290.0030 Fork Guard (left 1
8 7.210.0040 D6*P12 Flat Washers 2
6— sz 9 7.110.0020 M5*10 Crossed round head screws 6
QO
7 —
8 _g@
9—¢ D
REAR SUSPENSION POS. PART NO ERP CODE ENGLISH NAME QTY
A 3643 Rear Suspension Complete Assembly
A=l 2 7.140.0030 [110*1.25 All-metal hexagonal flange lock nu{ 2
3 7.010.0420 M10*1.25*40 Hexagonal flange bolts 1
4 3.280.0470 325mm*®11*202mm Rear Shock 1
5 7.010.0450 M10*1.25*45 Hexagonal flange bolts 1




OPERATING SYSTEM

HANDLE BAR POS. PART NO ERP CODE ENGLISH NAME QTY
A 3644 Handle bar Complete Assembly
2 3235 |[4.010.0040 720-730 Iron handle 1
1 2 12 3492 |[6.040.0010 Plastic cotton tube 1
|
2
|
KILL SWITCH POS. PART NO ERP CODE ENGLISH NAME QTY
A 3647 Kill Switch Complete Assembly
A - Assembly 1 1310 |5.130.0080 Kill Switch 1
L 1
GRIP POS. PART NO ERP CODE ENGLISH NAME QTY
A 3648 Grip Complete Assembly
3 3071 [4.030.0051 Grip 1
|
THROTTLE POS. PART NO ERP CODE ENGLISH NAME QTY
A 3625 Throttle Complete Assembly
10 3350 |4.020.0010 Core 1
11 3245 |4.050.0120 Throttle 1




A- Assembly 10-1 7.010.0060 M6 x 35M Hexagonal Flange Bolt 2
CLUTCH LEVER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3573 Clutch lever Complete Assembly
4 4.290.0122 Clutch lever 1
A - Assembly
r 1
©
THROTTLE CABLE POS. PART NO ERP CODE ENGLISH NAME QTY
6 3244 (4.110.0430 Throttle Cable 1
FRONT BRAKE SYSTEM
FRONT BRAKE ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A | 3650 | | Front Brake Complete Assembly




7 7.010.0060 Hexagonal flange bolts 2
8 3.330.0040 Sleeves 4
A - Assembly 9 3185 |4.160.0028 Front disc brake 1
J I 9-1 4.450.0130 Brake pad 1
9-3 4.410.0010 On the pump assembly 1
9-4 Under the pump assembly 1
9-5 4.180.0040 Front disc brake high pressure tubing 1
9-6 4.350.0080 Front Caliper Mounting Plate 1
BRAKE LEVER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3651 Brake lever Complete Assembly
A - Assembly 9-2 4.310.0070 Brake Handle 1
i . 13 7.010.0030 M6 x 20M Hexagonal Flange Bolt 2
? —14 14 7.140.0010 M6 Hexagonal Locknut 2
BRAKE PADS POS. PART NO ERP CODE ENGLISH NAME QTY
A 3652 Brake Pads Complete Assembly
12-1 3544 [ 4.450.0090 Brake Pads 1 set
13 Spring
A - Assembly 131 ot
1




FRONT DRIVING SYSTEM

FRONT WHEEL ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3653 Front Wheel Complete Assembly
Ao Assembly 1 3187 [3.070.0661 Front hub assembly 1
r L ! 11 3.020.1360 Iron ring 1
1-2 3.050.0030 Spiral nuts 32
1-3 3.040.0031 Spokes 153mm 16
1-4 3.010.0050 50-2 Hub core 1
1-5 7.390.0110 Fully enclosed bearings 2
5 7.140.0050 M14*1.5 All-metal hexagonal flange lock nut{ 1
6 3.130.0401 $15*220*M14*1.5 Axle 1
7 3.330.0570 D15*P22*20 Wheel spacer 1
8 3.330.0660 D15*®22*30 Wheel spacer 1
'|| 9 3.030.0030 14 Inch Lining 1
FRONT TYRE ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3654 Front Tyre Complete Assembly
A - Assembly 2 3188 |3.090.0070 HH deep teeth tires 1
! : L 2-1 3.090.0071 HH deep teeth tires 1
2-2 3.090.0072 HH deep teeth tires 1
|
2
FRONT DISC POS. PART NO ERP CODE ENGLISH NAME QTY
A 3671 Front Disc Complete Assembly
3 4.230.0040| @220 x 76 mm Front Disc Brake Plate 1
A - Assembly
! 4 7.080.0010 M8*16 Hexagon Socket Bolt 4




FRONT AXLE ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3656 Front Axle Complete Assembly
A - Assembly
: | . 5 7.140.0050 M14*1.5 All-metal hexagonal flange lock nut{ 1
6 3092 |3.130.0401 »15*220*M14*1.5 axle 1
7 3.330.0570 D15*P22*20 Wheel spacer 1
8 3.330.0660 D15*®22*30 Wheel spacer 1
FRONT WHEEL BEARING POS. PART NO ERP CODE ENGLISH NAME QTY
1-5 3580 |7.390.0110 Front wheel Bearing 2
/
1-5
REAR DRIVING SYSTEM
REAR WHEEL ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3657 Rear Wheel Complete Assembly
1 3.080.0124 Complete Rear wheel assembly 1
1-1 3.020.0851 1.85*12 Aluminum ring 1
1-2 3.050.0030 Spiral nuts 32
A- As?emb[y 1-3 3.040.0210 Spokes 132mm 16
r 1 1 1-4 3.010.0065 50-5 Hub core 1
1-5 7.390.0110 Fully enclosed bearings 2
1 9 7.210.0230 ®15*P28*2 Flat Washers 1
5 10 7.140.0050 M14*1.5 All-metal hexagonal flange lock nut{ 1
11 3.130.0381 D15*215*M14*1.5 Axle 1
12 3.330.0680 P15*215*M14*1.5 Axle 1
7 13 3.330.0610 D15*P22*25 Wheel spacer 1
14 3.030.0020 12 Inch Lining 1
15 3.110.0040 1.85 Inner tube anti-lock 1




REAR TYRE ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3658 Rear Tyre Complete Assembly
A - Assembly 2 3189 (3.090.0090 HH deep teeth tires
: 21 3.090.0091 HH deep teeth tires
2-2 3.090.0092 HH deep teeth tires
REAR DISC POS. PART NO ERP CODE ENGLISH NAME QTY
A 3659 Rear Disc Complete Assemb
A - Assembly ! P 4
T - 3 3143 [4.240.0050 D190*76 HH deep teeth tires 1
4 7.080.0010 M8*16 Hexagon socket bolts 4
REAR BREAK ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3662 Rear Break Complete Assembly
13 3042 (7.430.0010 Buckle 1
A- Aslsembly 14 3479 (7.430.0020 Buckle 1
[ 4 3186 |[4.170.0069 Rear disc brake CJ02 + PC02A (A) 1
4-1 4.450.0110 Brake Pad 1
4-2 4.210.0010 Rear brake plunger pin 1
4-3 7.230.0010 ®1.5*16 Open pin 1
M6*20
5 7:010.0030 Hexagonal flange bolts 2
M6*35
7 7:010.0060 Hexagonal flange bolts 2
4-5 4.420.0011 Under the pump assembly 1
4-6 4.190.0070 500mm 1

Rear disc brake high pressure tubing




REAR AXLE ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY

A 3664 Rear Axle Complete Assembly
10 7.140.0050 M14 x 1.5 mm Hexagonal Locknut 1
A - Assembly
L : 11 3307 [3.130.0381 ®15*215*M14*1.5 Axle 1
12 3.330.0680 ®15*D22*34 mm Spacer 1
13 3.330.0610 »15*®22*25 mm Spacer 1
REAR WHEEL BEARING POS. PART NO ERP CODE ENGLISH NAME QTY
1-5 3580 (7.390.0110 Rear Wheel Bearing 2
i
=
1-5
CHAIN POS. PART NO ERP CODE ENGLISH NAME QTY
8 3119 |2.010.0690 14t x 43t = 428+108 Link Chain 1
8
|




SPROCKET POS. PART NO ERP CODE ENGLISH NAME QTY
A 3665 Sprocket Complete Assembly
A- Assembly 5 2.040.0501 428*76*43 Sprocket 1
: 1 6 7.040.0050 M8*30 Hexagon countersunk 10.9 head
screws 5
7 7.140.0020 M8 All-metal hexagonal flange lock nuts 5
i =
i am()
- i
A
. d )
a -
| | |
7 5 6
ELECTRIC PARTS
CDI POS. PART NO ERP CODE ENGLISH NAME QTY
A 82 CDI Complete Assembly
1 5.090.0010 110CC lighter 1
A - Assembly 2 8.010.0010 Zip Tie
|
r 1
IGNITION COIL POS. PART NO ERP CODE ENGLISH NAME QTY
A 3054 Ignition Coil Complete Assembly
: A As;embly : 2 3255 (5.030.0070 200CC Ignition Coil 1
3 7.010.0030 M6 x 20M Hexagonal Flange Bolt 2
4 7.150.0010 M6 Hexagonal Locknut 2
5 3265 |[5.160.0010 200CC Intercoil Connection 1
WIRING LOOM POS. PART NO ERP CODE ENGLISH NAME QTY
A 3055 Wiring Loom Complete Assembly
6 5.010.0090 Wire Loom 1




A - Assembly
1

C;’\,,
N\

7 8.010.0010

Zip Tie

FAIRINGS SYSTEM

PLASTICS ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3096 Plastic Complete Assembly
1 3.520.0012 CRF110 Stent 1
2 7.010.0020 M6*16 Hexagonal flange bolts 13
B Aslsembly 3 6.110.0200 CRF110 Score card 1
l l 4 3259 |6.130.0107 CRF110 Front fender 1
5 7.210.0070 d6*D18*1.5 Flat Washers 3
6 7.140.0010| M6 All-metal hexagonal flange lock nuts 6
7 3357 [6.150.0079 CRF110 Front left side panel 1
8 6.170.0061 CRF110 Left front side panel 1
9 6.170.0080 CRF110 Left front panel 1
10 7.100.0020|2*8 Cross recessed pan head tapping screv| 1
11 6.170.0090 CRF110 Left rear panel 1
12 6.170.0071 CRF110 Left rear side panel 1
- | : i ’T 13 3358 |6.140.0101 CRF110 Rear fender 1
7 9 1011 12 14 7.010.0010 M6*12 Hexagonal flange bolts 2
15 6.250.0020 CRF110 Plastic parts plug 3
17 6.180.0071 CRF110 Right side panel 1
18 6.180.0060 CRF110 Right front panel 1
19 7.100.0030/2*12 Cross recessed pan head tapping scre| 4
20 3358 | 6.160.0069 CRF110 Front right side pane 1
SHOCK GUARD POS. PART NO ERP CODE ENGLISH NAME QTY
A 3039 Shock Guard Complete Assembly
A- As?,embly 2 7.010.0020 M6*16 Hexagonal flange bolts 13
I I 6 7.140.0010| M6 All-metal hexagonal flange lock nuts 6
6 i 1| = 2 16 6.230.0012 CRF110 Shock Guard 1
il g
=46
A ——
FUEL DELIVERY SYSTEM
TANK ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY




A 3540 Tank Complete Assembly
1 3052 |6.090.0170 Fuel Cap 1
2 7.010.0040 M6 x 25M Hexagonal Flange Bolt 1
A- Aslsembly 3 3.340.0350| ®6.5 x ®9-B20 x 15-17 mm Step Washer | 3
4 3532 |[6.080.0110 Fuel Tank 1
8 7.010.0050 M6 x 30M Hexagonal Flange Bolt 2
9 7.050.0010 M6 x 25M Hexagon Socket Head Cap 1
Screws
FUEL TAP ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A - Assembly A 3542 Fuel Tap Complete Assembly
: 1-2 1.161.0030 Hose 1
(2 — _1 _2 1 6.090.0170 Cap 1
1-1 Seal 1
1
-
FUEL SWITCH ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY

A 3585 Fuel Switch Complete Assembly
5 7.070.0060| M6*16 Hexagon socket head cap screws 1
A - Assemb|y 6 3051 |1.020.0010 ATV Oil tank switch 1
; 7 1.026.0020 Qil filter 1
22 7.060.0020 | M6*10 Hexagon socket head cap screws 2
23 3062 (1.018.0020 PH10L Oil tank switch bracket 1

1

SEAT SYSTEM




SEAT ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY
A 3057 Seat Complete Assembly
A - Assembly
‘ | 10 6.010.045A CRF110 Seat 1
11 7.210.0090 ®8*P22 mm Flat Washer 1
12 7.160.0040 M8 Hexagonal Locknut 1
| & —20
22 @ — 21
STEERING HEAD BEARING POS. PART NO ERP CODE ENGLISH NAME QTY
A 3666 Steering Head Bearing Complete Assembly|
A - Assembly 9 3241 [7.270.0030 52 Shaped nuts I
12 3344 (7.350.0050 $23*D44(320-23) Taper bearings 1
13 3243 [7.350.0040 $22*D44(320-22) Taper bearings 1
S
@ ®
\ | |
9 13 12
FORK SEALS POS. PART NO ERP CODE ENGLISH NAME QTY
A 3586 Fork Seals Complete Assembly 4
A- As;embly 7.330.0370 Fork Seal 2
2 6.240.0050 Dust seal 2
COMPLETE TOP END POS. PART NO ERP CODE ENGLISH NAME QTY
A 3668 Top End Complete Assembly
A- Asfemb'y 1 3669 Top End
2 3670 Piston's Ring
3 3672 Piston
4 3673 Gadient Pin
5 3674 Gadient Pin lips
6 3675 Head Gasket
7 3676 Base Gasket




CLUTCH CABLE POS. PART NO ERP CODE ENGLISH NAME QTY
A 3677 I I Clutch Complete Assembly
A - Assembly TSC 125
r : 8 E13L031 Start-in-any-gear clutch cable
|
8
CLUTCH COVER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3677 TSB110 CC Clutch CoverComplete Assembly
A 3678 TSC125 Clutch Cover Complete Assembly
1 E13A034 Right Crankcase Cover 1
A - Assembly -
= 2 E13B002 Right Crankcase Sealed 1
3 97108012 Pitched Pin 2
4 GB5787 Bolt 5
5 GB5787 Bolt 1
6 GB5787 Bolt 2
7 D00C038 Oil Scale Assembly 1
8 D00C060 O-Shaped Sealed Ring 1
9 D00CO016 Oil Seal 1
10 E13L031 Clutch Cable Clip 1
11 E13G010BCH Clutch Control Lever 1
12 E13H007 Control Lever Return Spring 1
13 F04C030 Oil Seal 1
14 208-7-14 Oil Pipe 1
CLUTCH LEVER POS. PART NO ERP CODE ENGLISH NAME QTY
A 3573 Clutch Complete Assembly
A= /Ascombly 4 4.290.0122 Clutch lever 1
»
i
9 ﬁ
° &, =
®
©




STATOR POS. PART NO ERP CODE ENGLISH NAME QTY

A 3679 Stator Complete Assembly
A - Assembly 1 3589 |1.044.0101 Stator YX 125 1
1
1
CARB REPAIRKIT POS. PART NO ERP CODE ENGLISH NAME QTY
A 3596 Carb Repair Kit Complete Assembly
A - Assembly A 3597 VM26 PZ30 Complete Assembly
1
T 1
%\ b
>0 Y O §
[ A
FRONT AND REAR MUD GUARD POS. PART NO ERP CODE ENGLISH NAME QTY
A 3681 Front and Rear Mud Guard Complete Assembly
A- AS?embly 2 7.010.0020 M6*16 Hexagonal flange bolts 13
1
4 3259 [6.130.0107 CRF110 Front fender 1
5 7.210.0070 ®6*D18*1.5 Flat Washers 3
13 3358 |6.140.0101 CRF110 Rear fender 1
15 6.250.0020 CRF110 Plastic parts plug 3













































































































































































































